PBF501

o PRODUCT ASSEMBLY
INS’IRUCTION SHEETS

TOOLS REQUIRED FOR ASSEMBLY:

9/16 INCH SOCKET

3/4 INCH SOCKET
ADJUSTABLE WRENCH
HAMMER or RUBBER MALLET
3/16 ALLEN WRENCH

5/32 ALLEN WRENCH

REVISION: W

- Ifyou experience any problems with the assembly of this product, please contact
 your dealer or your PARABODY Customer Service representative at:

1-800-328-9714.

Download from Www.Somanuals.com. All Manuals Search And Downtoad.



- PBF501 EX3500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #1)

IMPORTANT:

THE INSTRUCTIONS FOR STEP #1 ARE TO BE USED WITH DRAWING SHEET #1 OF 6.
THE PARABODY EX3500 BASE UNIT MUST BE ASSEMBLED ON A FLAT LEVEL SURFACE
TO ASSURE ITS PROPER FUNCTION.

. PARABODY INC. STRONGLY RECOMMENDS THAT THIS PRODUCT BE ASSEMBLED BY
TWO PERSONS TO AVOID POSSIBLE INJURY

*%% IMPORTANT **%*

KEEP ALL LOOSE FRAME
CONNECTIONS |
LOOSE UNTIL INSTRUCTED IN THE
ASSEMBLY STEP SEQUENCES TO
- SECURELY TIGHTEN ~

1. . Insert four (4) 2 IN. SQ. END CAPS into the ends of the WEIGHT STACK SUPPORT BASE. Also
insert one (1) 1-1/2 x 2-1/2 END CAP into the SWIVEL PULLEY MOUNT EXTENSION on the
WEIGHT STACK SUPPORT BASE.

v

LOOSELY assemble one (1) 3/8 DIA. x 1 IN. LG, BUSHING PULLEY into the SWIVEL PULLEY

MOUNT using one (1) 3/8 x 2 BOLT, one (1) 3/8 LOCK WASHER, and one (1) 3/8 NUT (SEE DETAIL

"AM). Inserttwo (2) 1/2 x 3/4 LG. FLANGE BEARINGS into the SWIVEL PULLEY MOUNT from the
~ bottom and top.

Assemble the SWIVEL PULLEY MOUNT to the WEIGHT STACK SUPPORT BASE using one (1)
1/2x 4-1/2 BOLT, one (1).122 WASHER, and one (1) 1/2 LOW HEIGHT LOCK NUT (SEE DETAIL
"A"), Tighten connection so that it swivels smoothly and freely. Place the WEIGHT STACK

+ SUPPORT BASE flat on the floor. ,

[53]

4, Insert four (4) 2 IN. SQ. END CAPS into the ends of the TGP BOOM SECTION. Carefully place the
TOP BOOM SECTION on its side on the floor.

: 5. Carefully place the MAIN BACK SUPPORT on its side on the floor and loosely assemble the MAIN
BACK SUPPORT to the TOP BOOM SECTION, using two (2) 1/2x 7 BOLTS, four (4) 1/2
WASHERS, two (2) 1/2 LOCK WASHERS, and two (2) 1/2 NUTS.

w

Download from Www.Somanuals.com. Ali Manuals Search And Download.

"



o3

PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #3)

° THE INSTRUCTIONS FOR STEP #3 ARE TO BE USED WITH DRAWING SHEET #4 OF 6.

1. Place each of the two (2) WEIGHT STACK BUMPERS over the GUIDE ROD HOLES (RADIUS
EDGES FACING UP) on the WEIGHT STACK SUPPORT BASE. Insert each of th two (2) GUIDE
RODS through the WEIGHT STACK BUMPERS and into the WEIGHT STACK SUPPORT BASE.
(NOTE: Apply thin film of LUBRICATION (PROVIDED) to guide rods by using paper towel or clean

hands.)

2, Press two (2) WEIGHT PLATE BUSHINGS each, into the top of twenty (20) WEIGHT PLATES (40

BUSHINGS total, SEE DETAIL F).

RODS onto the WEIGHT STACK SUPPORT BASE. (BE SURE THE KEY HOLE OF THE
WEIGHT PLATES ARE FACING THE FRONT OF THE MACIINE) (SEE DRAWING)

4, Securely assemble the WEIGHT STACK SHAFT into the IXEAD PLATE, using one (1) 3/8 X 1-1/2
HEX HEAD BOLT, one (1) 3/8 LOCK WASHER, and one {1) 3/8 WASHER. (SEE DETAIL G)

3. Slide HEAD PLATE ASSEMBLY down over GUIDE RODS on:t:'o WEIGHT STACK.

6. Place the WEIGHT SELECT PIN into any WEIGHT PLATE by turning and pushing it to engage the
WEIGHT PLATE.

7. Slide two (2) RUBBER O-RINGS and two (2) 13/16 IN. SHAFT COLLARS onto GUIDE RODS. (SEE
DETAIL E) R

8. Insert the four (4) 3/8 IN. DIA. GUIDE ROD INSULATORS (two per GUIDE ROD) into the GUIDE

ROD. Position GUIDE RODS:in ERONT of the GUIDE ROD BRACKET on the TOP BOOM

USING EXTREME CARE, slide each of the twenty (20) WEIGHT PLATES down over the GUIDE

SECTION. Attach the GUIDE:RODS snugly, using two (2) 3/8 x11-3/4 BOLTS, four (4) 3/8 WASHERS,

two (2) 3/8 LOCK WASHERS, and two (2) 3/8 NUTS (SEE DETAIL "E").

CAUTION: DO NOT OVER TIGHTEN GUIDE RODS TO THE FRONT SIDE OF TEE TOP BOOM

SECTION. OVER TIGHTENING MAY CAYSE THE GUIDE RODS TO "ROLL",

CREATING A BINDING EFFECT ON THE I’EAD PLATE, THUS GIVING POOR HEAD

PLATE TRAVEL PERFORMANCE.

9.  Slide 13/16 IN. SHAFT COLLARS and RUBBER O-RINGS up GUIDE RODS, until 4 in. from underside

~  of TOP BOOM SECTION. Tighten ALLEN SCREWS in the COLLARS to secure to GUIDE RODS.

NOTE: These COLLARS are provided for the purpose of preveatting the WEIGHT STACK SHAFT from
breaking the TOP PULLEY. Make sure the O-RINGS arz placed directly under the COLLARS.

10. 7 Attach the WEIGHT STACK LARELS (designated from #1 to #20) to the WEIGHT STACK PLATES

(SEE DETAIL F)

Download from Www.Somanuals.com. All Manuals Search And Download.



PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #1) -

10.

1y,
gy

Insert one (1) 2 IN. SQ. END CAP into the BASE SEAT SUPPORT and carefully place it on its side on
the floor.

Loosely assemble the BASE SEAT SUPPORT to the MAIN BACK SUPPORT, using two (2) 3/8 x 1-
1/4 BOLTS, four (4) 3/8 WASHERS, two (2) 3/8 LOCK WASHERS, and two (2) 3/8 NUTS.

Insert a 2 IN. SQ. END CAP into the open end of the BASE TEE SECTION.

Loosely assemble the BASE TEE SECTION to the MAIN BACK SUPPORT ASSEMBLY (from step
#7), at the following two connection points: END CONNECTION: one (1) 122x 5§ BOLT, two (2) 172
WASHERS, one (1) 1/2 LOCK WASHER, and one (1) 1/2 NUT; and the INSIDE CONNECTION: one
(1) 1/2 x 7 BOLT, two (2) 1/2 WASHERS, one (1) 12 LOCK WASHER, and one (1) 1/2 NUT.

Carefully stand the MAIN BACK SUPPORT ASSEMBLY (from previous step) in iis upright position
and slide it into position to connect with the WEIGHT STACK SUPPORT BASE. Loosely assemble this
connection using, two (2) 1/2 X 3-1/2 BOLTS, four (4) 1.2 WASHERS, two (2) 1/2 LOCK WASHERS,
and two (2) 1/2 NUTS. '

Loosely assemble the REAR LEFT UPRIGHT (NOTE: THIS UPRIGHT HAS FIVE (5) HOLES
THROUGH IT) and the REAR RIGHT UPRIGHT to their respective sides at the TOP and BOTTOM
CONNECTION POINTS as follows:

Al At the TOP CONNECTION POINT, loosely assembling to the TOP BOOM SECTION, use
one (1) 1/2 x 7-1/2 BOLT, two (2) 1/2 WASHERS, one (1) 1/2 LOCK WASHER, and one (1) 1/2

. =~ NUT on the outside bolt connection. Use one (1) 3/8 X 7-1/2 BOLT, two (2) 3/8 WASHERS, one

(1) 3/3 LOCK WASHERS, and one (1) 3/8 NUT on the inside bolt connection. NOTE: ONE (1)
3/8 DIA. x 2 LG. BUSHING PULLEY mustbe assembled between the tubes on the inside
bolt connection (SEE DETAIL "B").

B At the BOTTOM CONNECTION POINT, loosely assembling to the CONNECTOR FLATS

on the WEIGHT STACK SUPPORT BASE, use two (2) 1/2 x 3 BOLTS, four (4) 1/2
WASHERS, two (2) 1/2 LOCK WASHERS, and two (2) 1/2 NUTS. BE CAREFUL TO
PLACE REAR RIGHT AND LEFT UPRIGHTS ON THE CORRECT SIDES OF THE
CONNECTOR FLATS on the WEIGHT STACK SUPPORT BASE.

Securely mount the BACK PAD to the MAIN BACK SUPPORT using, two (2) 3/8 x 1-1/4 BOLTS, two
(2) 3/8 LOCK WASHERS, and two (2) 3/8 WASHERS. BE SURE TO POSITION THE PAD SO

" THAT THE METAL HIDEM WELT CLIP IS POSITIONED IN THE DOWN POSITION.

Download from Www.Somanuals.com. All Manuals Search And Download. _



PRF501 EX500 ASSEMBLY PARTS LIST FOR STEP #2
COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE: .
ITEM NAME/DESCRIPTION , Q1Y
BAG #2A (PURPLE)
1. 1/2 X 3-1/2 LG, BOLT uooveseereeresersssesessssssssssssssssasssnssassssessana s sssssssessssssssasssassmssssssssessasssass soe 2
2. 1/2 X 3 LG BOLT ovvvrrverreersenions eeeeseeaes s shaes s areresesaseRe eSS eRe R RS SR SRR RS s bm1n 1
3. 1/2 WASHER reresseesastbee e st a st et st bR R RS R ER R AR s ua0e 4
4, 1/2 LOCK WASHER ...ccoevveereesrens ererreetseasensessasarsses seaerasesbessiaps s s e bbb smens 2
5. 1/2NUT reressstessrssesberastesttes Seeraessessiese . w2
6. 1/2 LOW HEIGHT LOCK NUT auttereirinrens ssssessessessasasssssss o eessuessae s atsasesane st brarasa s 1
7. 3/8 WASHER ..vvevesesrrensesssersssersssssssessssssssssssmssmsssassesss " 10
8. 5/16 X 1/4 SET SCREW .oecvereresssnssessssessernsesssesssssssassaostasssss srasssesssessassssssssssssssassasssssssssssassass 2
9. 2 IN. SQ. END CAP ..cvernrrreceerrerarees eeeeeesetetessensenessassr e sa s st sease 4
10. 7 IN. GRIP preniissens eeveesesesereebastsess seessertsressast eSS RO R SRR RS0ES w2
11. KNOB eeemesemeestesestessesaessaeseasesenaas sira ssssess SusseiessRRSIEFIASERISRRS RS RRRS T e Re e 3
12. SPRING reevesensmroses weeaieaens reevvessresaseons 3
3. PLUNGER. .cceursenn coremraensenns 3
sy 14, COTTER PIN soooeeveseesvessessesssssssssssmssssssssessesssassosasssssssssasnssinta s sessssssssssssssssasssssssssesaissasstossass 3
15. 1/2 1.D. X 3/4 LG. FLANGE BEARING ... covsrsaseane 2
16. STARLOCK COLLAR w6
17. . SPACER BUSHING .ouuovereessssssssssssassssarssssessssmasesssesssssossasssonssssssss w3
18. BLACK PLASTIC WASHER ..ccvvruenrsrssestsssssmsassosss w2
L. BAG #2B (YELLOW)

i 19. 3/8 X 1-3/4 BOLT reserassssssssusarsas sessssess 1
20. 3/8 X 6-1/2 BOLT .. S 5
21. 3/8 X 3-1/4 BOLT 2
2. - 3/8 X 3 BOLT wreeeernseeesescomsssassssssasmssssssssssasssssssssassns remessseesnerans .4
23, 3/8 WASHER  ..oooeerercemeessssesssssmessesseostssesssosssssssssessssessinssessssssesseoss 10
24, . 3/8 LOCK WASHER .5
25, 3/8 LOW HEIGHT LOCK NUT 7
26. FIB NUT cevrvecsensmssssmessessssessssssssssessssnssassasssasss , 3
27. 1-3/4 SQ. END CAP .cvvurucersusensessissssssssmessssssssssasssssasssess o1
28. 1-1/2 SQ. END CAP acrrermsmscssssssmssssssesssanssssssssssmssssssssess 3
29. S5IN. GRIP .ooeeeecssressssessenessessnsssssassssessossssssssases 4
30. PARAGLIDE STRIPS (STRIP OF 8) ... cueseurensesssnsans resvones 3
31, = CABLE RETAINING CLIP ...voveterrrvensrmsrsnansssassssssasssns W1
32. RUBBER BUMPER rreseusesressssassseerassasr e strssee s w1
33. 3/41.D. X 3/4 LG. FLANGE BEARING \ .2
34, 3/8 THUMBSCREW reeresaessssennasasesanes ceeretssemsssasssnssassesars .1
35. PRESS ARM ADJUSTER we.eevnneerssssssesssasestossssassssssassssssssrssssssssssossss 1
36. 1/4 X 3/4 BOLT ... .1
37.° TANUT ovoooseereessmmsssssssssassssssesesasmssasssses swessassbessisnssssesssssssssssssssisssisssssssssssossisssanssass 1

Download from Www.Somanuals.com. All Manuals Search And Download.

s



‘s

-

PBF501 EX500 ASSEMBLY PARTS LIST FOR STEP #2

COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

WEILDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
L ADJUSTABLE PRE STRETCH SLIDE ..ccoevensureseisnns (PBI818-1)ccviririeniiirirennsiantnsincnines 1
2. LEG CURL EXTENSION ccoreevesenecsssnsens reveessasasssorans (PB2296-1)uiuimrrisinrninnsnnsensncnisnsns 1
3. ADJUSTABLE PRE STRETCH SUPPORT .cccceuesenane (PB229%-1)..ccsrrvnnnnnrmnsarennivnonnsnnnnanae 1
4. ADJUSTABLE SEAT FRAME ...cvriissncesninnisssanns (PB1809-1).ccuirrrerurecnersecsnorsosassarasense 1
5. SEAT HANDLE ... reresssssssssssnenersre s bsaeee (PB1830-1)ccuvuirenrinrennncasersientnsansrunnes 2
6. ROLLER PADS .ovciisstrtesssnarsassmnsisssssssestssasasssssssnnss (PB1946-1).cccrrerenanernnnessssoinsssassensias 6
7. 15 IN. ROLLER PAD SHAFT ..ccvivevncstersssarsescsnssnsne (PB1251-1)cnriccniisermantnssiossssessernse 2
8. 20 IN. ROLLER PAD SHAFT .... . L (PBL1774-1)ccuiineirinnnnnnsrisssienorsnsansens 1
S. PRESS ARM BEARING SHAFT .ovcenresisscstiscsiniesins (PBI1808-1)..cccurenirreanneasaseararanse 1
10. ADJUSTABLE ROLLER PAD SLEEVE ..ccocevenmnennns (PB2167-1ccciiirninrnererninremessssnssinns 1
1L PRESS ARM .... reesessseessasesnenshsnssisenasasestenas (PB18B01-1)..cccererirraranensareans w1
12. SEAT PAD ..cvcinvicrnnnnnnsemseesiniasnssissiisssssesessasnssssasesss (PB1839-1) 1

NOTE: PLEASE USE THE PULLEY IDENTIFICATION SHEET IN THESE INSTRUCTIONS TO AID IN

IDENTIFYING THE CORRECT PULLEYS.

13. 3/8 DIA. x 1 IN. LG. BUSHING PULLEY
14. 3/8 DIA. x 2 IN. LG. BUSHING PULLEY
i

Download from Www.Somanuals.com. All Manuals Search And Download.

....................

....................



PRF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #2)

10. Insert two (2) 2 IN. SQ. END CAP into the TOP and BOTTOM ends of the LEG CURL EXTENSION.

11. Securely assemble the LEG CURL EXTENSION onto the BASE SEAT SUPPORT, using one (1) 1/2 %
3 BOLT, and one (1) 1/2 LOW HEIGHT LOCK NUT.

12 Attach one (1) RUBBER BUMPER to the front of the neck tube of the BASE SEAT SUPPORT
approximately where shown, giving sufficient contact.

13. Assemble the two (2) ROLLER PADS to the LEG CURL EXTENSION, using one (1) 16 IN. ROLLER
PAD SHAFT, two (2) BLACK PLASTIC WASHERS, and two (2) PUSH-ON COLLARS. NOTE: BE
SURE TO INSERT ROLLER PAD SHAFT THROUGH LARGE HOLE ON THE ADJUSTABLE
ROLLER PAD SLEEVE. (SEE DETAIL N)

14, Securely assemble the ADJUSTABLE PRE STRETCII SUPPORT to the BASE TEE SECTION, using
two (2) 1/2 X 3-1/2 BOLTS, four (4) 1/2 WASHERS, two (2) 1/2 LOCK WASHERS, and two (2) 1/2
NUTS. .

15. Slide the ADJUSTABLE PRE STRETCH SLIDE over the ADJUSTABLE PRE STRETCH
SUPPORT until the SPRING PIN ASSEMBLY engages the second hole.

16. Assemble one (1) 1/4 X 3/4 BOLT through the top hole on the ADJUSTABLE PRE STRETCH SLIDE
* and tighten with one (1) 1/4 NUT.

17. -Insert one (l)‘1-3/4 inch SQ. END CAP into the top end of the ADJUSTABLE PRE STRETCH
SUPPORT. o

18. Insert one (1) 1-1/2 inch SQ. END CAP into the top end of the SPRING PIN HOUSING of the
-~ ADJUSTABLE PRE STRETCH SUPPORT. Repeat this sequence for the SPRING PIN HOUSING of
the BASE SEAT SUPPORT, and LEG CURL EXTENSION. (SEE DETAIL C).

19, o Assemble the two (2) ROLLER PADS to the MAIN BACK SUPPORT, using one (1) 20 IN. ROLLER
PAD SHAFT, and two (2) PUSH-ON COLLARS.

20. Insert two (2) 2 IN. SQ. END CAPS into each end of the ADJUSTABLE SEAT FRAME.

21, Attach the two (2) SEAT HANDLES onto the ADJUSTABLE SEAT FRAME, using two (2) 3/8 x 3-1/4
= BOLTS, four (4) 3/8 WASHERS, two (2) 3/8 LOCK WASHERS, and two (2) 3/8 NUTS.

38 ]
[

Slip two (2) 5 inch GRIPS onto the SEAT HANDLES, NOTE: If a lubricant is required, RUBBING
ALCOHOL thoroughly coating the inside of the grip is thz best material to use.

[
v
%

Assemble the two (2) ROLLER PADS to the ADJUSTABLE SEAT FRAME, using one (1) 16 IN.
* ROLLER PAD SHAFT, and two (2) PUSH-ON COLLARS.

Download from Www.Somanuals.com. All Manuals Search And Download. 8.



PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #2)

o THE INSTRUCTIONS FOR STEP #2 ARE TO BE USED WITH DRAWING SHEET #2 & #3 OF 6.

1. Securely assemble two (2) 3/8 DIA. x 2 IN. BUSHING PULLEYS into the TOP BOOM SECTION and
three (3) 3/8 DIA. x 2 IN. BUSHING PULLEYS into the MAIN BACK SUPPORT, using five (5) 3/8 x
6-1/2 BOLTS, ten (10) 3/8 WASHERS, and five (5) 3/8 LOCK NUTS.

Attach eight (8) PARAGLIDE STRIPS to the ADJUSTABLE PRE STRETCH SLIDE as shown in
(DETAIL C ON SHEET #2 OF 6), using the following steps:

)

A. Thoroughly clean all inside and outside surfaces where the paraglide strips are to be attached.

B. Remove the paper backing from the paraglide strips and firmly apply them to all of the shdwn
' surfaces (8 Places).

3. Loosely assemble one (1) 3/8 DIA. x 1 inch BUSHING PULLEY to the ADJUSTABLE PRE
P STRETCH SLIDE using one (1) 3/8 x 1-3/4 BOLT, one (1) CABLE RETAINING CLIP, one (1) 3/8
’ LOCK. WASHER and one (1) 3/8 NUT.

4, Securely tighten all loose bolt connections made to this point, except for any loose pulley connections.

5. Install two (2) 3/4 DIA. FLANGE BEARINGS into the TOP BOOM SECTION and two (2) 1/2 DIA.
FLANGE BEARINGS into each side of the neck tube on the BASE SEAT SUPPORT.

6. ‘Thread the PRESS ARM ADJUSTER info the adjustment nut on the TOP BOOM SECTION. This can be
adjusted later to give the appropriate amount of PRESS ARMpre stretch ="

7. Attach eight (8) PARAGLIDE STRIPS to the outside of the ADJUSTABLE ROLLER PAD SLEEVE as
. shown in (DETAIL N), using the following steps: . -

A Thoroughly clean all inside and outside surfaces where the paraglide strips are to be attached.

g B. Remove the paper backing from the paraglide strips and firmly apply them to all of the shown
surfaces (8 Places)

8. Assemble the three (3) SPRING PIN ASSEMBLIES at the following places: one (1) for the
ADJUSTABLE PRE STRETCH SLIDE, one (1) for the BASE SEAT SUPPORT, and one (1) for the
LEG CURL EXTENSION SLIDE, using three (3) PLUNGERS, three (3) KNOBS, three (3) SPRINGS,
three (3) SPACERS, and three (3) COTTER PINS, using the following steps:

Assemble the KNOB to the PLUNGER.

Insert the PLUNGER through the first hole of the housing.

Slip the SPRING, and the SPACER over the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the housing.

Pull back SPACER on the PLUNGER, and insert the COTTER PIN through the hole.
(SEE DETAIL C ON DRAWING)

3
MmO oW

.. Insert the ADJUSTABLE ROLLER PAD SLEEVE inlo the bottom of the LEG CURL EXTENSION
TUBE until the spring pin engages in hole. (SEE DETAIL N)

Download from Www.Somanuals.com. All Manuals Search And Download.




PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #2)

24,

30.

Attach eight (8) PARAGLIDE STRIPS to the ADJUSTABLE SEAT FRAME and the BASE SEAT
SUPPORT as shown in DETAIL A and B on the reverse side of the main assembly drawing for STEP
#2, (SHEET #3 of 6), using the following steps:

A. Thoroughly clean all inside and outside surfaces where the paraglide strips are to be attached.

B. Remove the paper backing from the paraglide strips and firmly apply them to all of the shown
surfaces (8 Places).

Attach the SEAT PAD to the ADJUSTABLE SEAT FRAME, using two (2) 3/8 x 3 BOLTS, two (2) 3/8
LOCK WASHERS, and two (2) 3/8 WASHERS. BE SURE TO POSITION THE PAD SO THAT THE
METAL BIDEM WELT CLIP IS FACING INTO THE MAIN BACK SUPPORT.

Place the ADJUSTABLE SEAT FRAME ASSEMELY into the slide receptacle on the BASE SEAT
SUPPORT, disengaging the SPRING PIN ASSEMBLY until the plunger engages the first adjustment
hole.

Install one (1) thumbscrew into the BASE SEAT SUPPORT.

Attach the PRESS ARM to the TOP BOOM SECTION, by sliding the PRESS ARM BEARING
SHAFT through the PRESS ARM and the TOP BOOM SECTION until it is flush with both sides.
Securely tighten two (2) 5/16 SET SCREWS (using a 5/32 inch hex key) through the ccllars on the
PRESS ARM into the PRESS ARM SUPPORT SHAFT. NOTE: POSITION PRESS ARM SO THAT
THE EX500 DECAL IS FACING OUT AWAY FRROM THE MACHINE.

Install the two (2) 3/8 DIA. X 2 IN. BUSHING PULLEYS between the flats on the PRESS ARM, using

two (2) 3/8 x 3 BOLTS, four (4) 3/8 WASHERS, two (2) 3/8 LOCK NUTS.

Attach two (2) 5 IN. GRIPS and two (2) 7 IN. GRIPS onto the straight and angled PRESS ARM

 _HANDLES, NOTE: If a lubricant is required, RUBBING ALCOHOL thoroughly coating the inside

iy, -

" of the grip is the best material to use,

Download from Www.Somanuals.com. All Manuals Search And Download. 9



PBF501 EX500 ASSEMBLY PARTS LIST FOR STEP #3

COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

© RN oA W

HARDWARE: _
ITEM NAME/DESCRIPTION QTY
BAG # 3 (ORANGE)
WEIGHT STACK BUMPER  ¢evvrvesreetessseessssssssssss s ssss sstsisss s s s ssssss s 2
3/8 IN. DIA. GUIDE ROD INSULATOR. cooursserssussessssssssmssssssrssssssssssssssssssesnes rervesseeane 4
WEIGHT PLATE BUSHINGS wrecooreetssssssssesssssssssssssssssssssessssssssssssssssss s ssssses 40
3/8 X 1-1/2 HEX HEAD BOLT cevveirsursssmsessssssssssssssssssissssssssssissssssssssssisssssssis s sssss 1
3/8 LOCK WASHER. .ecurunssssssssesssnens woersaereeseassssemmactemsbes s hensane 3
378 TWASHER. +veevveeeessersstsestssisssssss 5414518581580 s 585 e SR 5
3/8 XK 1-3/4 BOLT cooeersssrssssssassssssecssssssssssssssssssassssssse s westsssssssssssesssssssssssesseses .2
378 NUT wevvsmsesesesssesssses s 455880880488 410 881080 R8RSR 881 2
WEIGHT SELECT PIN sovvevssuesessosssssssessesstsesemsssssssassassssssssssessssesssssssassassoss s ssssssess 1
10. 13/16 SHATFT COLLARS jrvvviesssesseeessessmmmssssrsssassgassss sossssssssmsssssssssessssiotussissssssssasassssssssssss 2
11, RUBBER O-RING e samastesasSARSLES SebEERRSASISS RN AR RS E sta s esE ReRR S R SRR RS 2
12. LUBRICATION PACKET oooooesooss ooesssesesesseseessest s stsss e sssssesssss s sasssssssssssessssionss 1
_WTQJ_DMEI‘L’LSLRAIES_
ITEM - NAME/DESCRIPTION QTY
1. GUIDE ROD (PB2384-1)...ovevvserensussssssssmsssemmensasases 2
2. S WEIGHT PLATE oo MUAGS L e reveeee (PB2TA5-1).covvemasmesssssanesnsnsesnsnassssns 20
3. HEAD PLATE .. . (PB2230-1) — .1
4, - “WEIGHT STACK SHAFT ..oveerrrsessersermscssossssssssssssssens (PB2845-1)...000uumeseemsnssssesesermesmnensasss 1
5.\ - WEIGHT STACK LABELS (#1 t0 #20) wiveinvmmstsissiissininstnmiismsrminiannisisnississsesisisssinenenss 1

AF Gym  HAS 3y

WEIGHT STACK LABELS (#1 to #20) ...

(ot CE RaDS

Down'load from Www.Somanuals.com. All Manuals Search And Download.

10



$g

— 0 op IO B W

PBF501 EX500 ASSEMBLY PARTS LIST FOR STEP #4

COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE:
ITEM  NAME/DESCRIPTION QTY
’ BAG #4 (BROWN)
/16X 1 BOLT eoveveesaesesssemssssesssssosssssssosssssrassssesssssssesssesssssssssssssssessssssssssessss esssos 1
3/8 X 1-3/4 BOLT vvsssvesserssemsessssssesosssssesntessssnsssss s ssssssssssessssssssssessessessessessans
S/16 WASHIER. +oevveesessressssssessss esssesssssssssssssssassesassseessssssssssssesssssssssss s esssessssssn 2
5/16 LOCK, WASHER .vvvcoesesesssssssessssessssssscessesssesssssse et ssesessssesssass st ssssss s 1
3/8 LOCK WASHER  .evvreressssessessesssresssseesesstssessssspasesssessssessossssssesssessssssssessassssssn 2
/16 NUT sovvsssssssssessossssssssmsssnan s et e 1
3/8 NUT +ovsseresessessesssssesssssssesssssosssssssesssses. esssesssssssssessssssesssssssssssssssessssss e 2
LAT BAR HOOK COVER .vvvveseesssessssessssassssassssesssssssssisssssssssssssssssssesssssssassssssssssessns 2
. LIN. DIA. X 8 IN. GRIP cvvceecreemssssssssssssssssssssssssssssssssssssssasssssasssssssssasssssssssssssnsnss 4
0. 5716 TN, SNAP HOOK 1vvsveeesessserrsssessssssseseesissssessssssesssesesssesssessssassesesssssess s sssess 3
1. ADJUSTMENT CHAIN, 24 LINK .occoormurrrseerrs sere s s RSt e st 1
L PULL RDW
ITEM  NAME/DESCRIPTION QTY
1. 3/8 X 3/4 BOLT cocvuvsssnssseserersesssecssssesssessesssess 1
2, 5/16 WASHER e e R R R SRR R 2
3. 3/8 LOW HEIGHT LOCKNUT s s b esssere 1
4, 3/8 WASHER e sssssees R 1
5. _ SWIVEL PULLEY BRACKET (PB2184-1) 2
WELDMENTS/PARTS: -
ITEM  NAME/DESCRIPTION QTY
1. 3/8 DIA. x 1 IN. LG. BUSHING PULLEY corvrenrrecren [o 8 13 15 WS 2
2. PRIMARY CABLE ASSEMBLY ot (PB2524-1) v sersseeressesesssssssnens 1
3. SECONDARY CABLE ASSEMBLY .orvreerevcnrennes (PB2435-1)....... : 1
4, LAT BAR (PB2753-1).cosvrvrsserresssssssssssssssssesn 1
5. LOW ROW-BAR (PBF650)...0cevreerrsrsesssess e 1
6. ANKLE STRAP st sasss s s 1 2111) WO 1
7. TRICEP STRAP (PBF901)....... 1
8. EXERCISE WALL CHART .oovecrrseumsenssssssserssssseses (PB1981-1).ccvrvvercenrrsnreseens 1
i

Download from Www.Somanuals.com. All Manuals Search And Download.



PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #4

ta

*NOTE:

NOTE:

" 10.

THE INSTRUCTIONS FOR STEP #4 ARE TO BE USED WITH DRAWING SHEETS #5 & #6 OF
6.

Assemble the SWIVEL PULLEY BRACKETS using (1) 3/8 Diax 3/4 BOLT, (2) 5/16 WASHER, (1)
3/8 WASHER and (1) 3/8 LOCKNUT (TIGHTEN TILL LOCKED THEN BACK NUT OFF 1/4

TURN).

Loosely assemble two (2) 3/8 DIA. x 1 IN. LG. BUSHING PULLEYS into the SWIVEL PULLEY
BRACKET ASSEMBLY, using two (2) 3/8 x 1-3/4 BOLT, two (7) 3/8 LOCK WASHERS, and two (2)
3/8 NUTS (SEE DETAIL H AND E, SHEET #5).

BEFORE PROCEEDING WITH CABLE INSTALLATION, UNRAVEL CABLE, AND REMOVE
AS MUCH SPIRALING AS POSSIBLE.

To route the PRIMARY CABLE ASSEMBLY stari by inserting the end of the cable with the threaded
fitting between the TOP PULLEY and the LAT BAR HOOK. (REMOVE PULLEY FOR EASE OF
INSTALLATION) Continue to route cable around the PULLEYS in the configuration shown in the
CABLE ROUTING DIAGRAM, SHEET #5).

To attach the PRIMARY CABLE to the HEAD PLATE ASSEMBLY, thread the stud into the WEIGHT
STACK SHAFT and tighten completely. (SEE DETAIL X)

IF THE PEC DEC ATTACHMENT IS TO BE ASSEMBLED AT THIS TIME, SKYP SEQUENCE
#4 AND #5 OF THIS PAGE. SAVE ALL TIIE HARDWARE FROM THESE SEQUENCES TO BE

USED WITH THE PEC-DEC. GO TO THE PEC-DEC ATTACHMENT ASSEMBLY

. INSTRUCTIONS AND COMPLETE STEP #1, AND CONTINUE ON TO STEP #2, ( SKXP

‘SEQUENCE #5 ON STEP #2.) THEN RETURN TO STEP #4 (THIS PAGE) OF THE EX500 BASE

UNIT AND COMPLETE SEQUENCE #6.#7 AND #8.

To route the SECONDARY CABLE ASSEMBLY start by inserting the end of the cable into the front end

- - of the SWIVEL PULLEY MOUNT, and around the PULLEY. (REMOVE PULLEY FOR EASE OF

g,

INSTALLATION) Continue to route cable around PULLEYS in the configuration shown in the CABLE
ROUTING DIAGRAM, SHEET #5).

Attach the end of the SECONDARY CABLE ..SCEMBLY (cud WITHOUT plastic ball) to the LEG
CURL EXTENSION, using one (1) 5/16 x 1 BOLT, two (2) 5/16 WASHERS, one (1) 5/16 LOCK
WASHER, and one (1) 5/16 NUT (SEE DETAIL L, SIIEET #6).

Tighten all remaining locse PULLEY connections.

Slip the two (2) ROD END LOVERS over the ends of the LAT BAR HOLDER on the TOP BOOM
SECTION.

Attach four (4) 1 DIA. x 8 LG. GRIPS onto each end of the LAT BAR, and LOW ROW BAR. NOTE: If
a lubricant is required, RUBBING ALCOHOL thoreughly coating the inside of the grip is the best
material to use.

Attach the LAT BAR to the PRIMAPY CABLE ASSEMBLY, using one (1) 5/16 SNAP HOOK. Also
attach the LOW ROW BAR to the ADJUSTMENT CHAIN on the SECONDARY CABLE
ASSEMBLY, using two (2) 5/16 SNAP HOOKS,

13

Download from Www.Somanuals.com. All Manuals Search And Download.



PBF501 EX500 BASE UNIT ASSEMBLY INSTRUCTIONS (STEP #4)

1! WARNING !!!
MAKE SURE SNAP HOOKS ARE FASTENED BEFORE DOING EXERCISES.

. I WARNING 1!
DO NOT OPERATE THIS MACHINE WITH LAT BAR OFF SAFETY HOOKS
EXCEPT DURING HIGH PULLEY EXERCISES. ALSO, LAT BAR IS NOT
TO BE USED FOR PULL-UPS. :

m ENTI R IN ION I
BEFORE DOING ANY EXERCISES, BE SURE THAT THE CABLES ARE
TAUT BY: 1) ADJUSTING THE ADJUST~RLE PRE STRETCH SLIDE
DOWN THE_ADJUSTABLE PRE. STRETCH S::PPORT, AND 2) ADJUSTING
THE PRESS ARM ADJUSTER SCREW OUT AGAINST THE PRESS ARM.
THESE TWO ADJUSTMENTS SHOULD BE MADE AS FAR OUT AS NEEDED
IN ORDER TO PROVIDE SUFFICIENT CABLE TIGHTNESS DURING
MACHINE USE. 3) IF HEAD PLATE IS NOT SITTING ON TOP OF
FIRST WEIGHT STACK PLATE, PLEASE PUSH HEAD PLATE DOWN
INSERT WEIGHT PIN TO A DESIRED RESISTANCE AND DO A FEW
REPS ON ONE OF THE STATIONS. THIS WILL "SEAT" THE CABLE
SYSTEM. 4) REPEAT STEPS 1 AND 2 IF NECESSARY.

PLEASE NOTE
WIJ RECOMMEND CLEANING YOUR PRGD' UCT (PADS AND FRAME) ON A

REGULAR BASIS, USING 'WARM SOAPY WATER. ALSO, TOUCH-UP
PAINT CAN BE PURCHASED FROM YOUR PARAZODY DEALER, OR FROM
YOUR PARABODY CUSTOMEL SERVICE REPRESENTATIVE AT:

1-800-328-9714

Download from Www.Somanuals.com. All Manuals Search And Download.



-_—
.
.
.
[PLE |
* 8,
<
T4
M -
.
.
. !
.
..
..V' -
. .
.
.
.

50 L EXTENS 10N

Ve SECONDARY CABLE

7

s e

gy,

.

Lar * asamgar

. »
LY .! -
- .

a4

.

.
[N

DETAIL “K*

Download from Www.Somanuals.com. All Manuals Search And Do

REVISIONS -

e

TOLERAKCES
[reTysper-y

ParaBody, Inc.

RAMSEY, MINNESOTA

E?(SOO BASE UNIT

Zihnsa g

)

S

ASSY, -STEP 7.4 CONT

o5

—ram




sdn0 | BESCNITN |

- - g DIA.x 1" LG CLEVIS PULLEY.

. ToP
/ 2. LOW HEIGHT LOCK NUT ' @
3/a LOCKWASHER Yo NuT §
o
\@»/ :
~
~

WEIGHT STACK SUPPORT BASE]

[SWIVEL PULLEY MoUNT]

‘ )
o X34 /2 LOCKWASHER

g.‘éﬁr@&é S ~ ’ /s WASHER
. /2. WASHER
{2 PLLS. y
. L WASHER ==
Y2 X W2, BOLT .
. . o v9 BoLTs
. Sl DETAIL A" | v .

IMAIN_ BACK SUPPORT) "

” - L weet

e s o TRATK PAD

[ :,:- '-la'.fi —e b
i
H
k3

' . 3 WASHER
HIDEM WELT CLIp ——————o__ O
. . * iy LockwAsSHER —_
. S~
honor TN

3/a WASHER
(2 PLes) \
3a 1'% BoLTs -\

(z PLCS)/Q
248, BND CAP \

ASE SEAT SUPPORT

LH

&

Y2 LOCKWASHER -

/EF’
2.5@. END .CAP

Y2 25§

EX500 RBASE UNIT STEP ¥ 1 SHEET | OF 6 , Ve WASHS

Download from Www.Somanuals.com. All Manuals Search And.Download. =




”~

| REVIs) =
T s

) ’ - el L
R M) MTPL. CHLE, - —m
SEE DETAIL"®", TO ASSEMABLE Tor N|MTPL. Cu6s, <
BOOM SELTION TC THE LEFT i RIGHT . i ~
UPRIGHT. CH&.A(}K.RCU_;_F\:-;‘_ &
R | ADD ART. ROLLER Pag . e = o o
-~ aha

3 %ADB USA. LARE. = 0 7. —

2 5G. END CAP . -
%@'/(TVP 4 PLES)
r /[REAR LEFT UPRIGHT]

y

THIS PART 1S DESIGNATER"LEFT® WITH
A SMALL PLASTIC Ti- WRAP THROLGH
ITS CONNEZLTOR PLATE, .

m/_——:7 VL NUT
[co-g

Yo, LoCwas ez

PULLE Y, Yz DIA.X
2" BUSHING

REAR RIGHT UPRIGHT] \? h u |
/ e L TTT5F Bocm seTioe

3 1 [om: -
| —— g x 1 Y4 BoLT ; [ —REAR RIGHT UPRic=T

L —— Y LOCKWASHER

3fn WASHER

T
Yos 3 BOLT . ﬁ '/.‘U-"é poLT

———— /; WASHER

- /2 WASHER DETAIL “B”

'/Z NUT

e T i, LOCKWASHER
/’:\\ )
'/z WASHER

(e
Yz x> BOLT
N\
\'/,_ WASHER

V2 » 32 ROLT
CTTINSIDE CONNECTION
|BASE TEE SECTION)]

Il »71 BOLT

N\,
N [WEIGHT STACK SUPPORT_BASE]

™~ 2.5Q. END LAP
(T¥P. 4 PLcsd s @b ParaBody, Inc.
[5WIVEL POLLEY MOULNT EXTENSION] === RAMSEY. MINNESOTA
y ‘ s Ekso0 BasE uniT |t L
\ VYo v 2 Yy END ChP L "ASS'Y, STEF ®| T:j;i;_" ":':
Downloac! from Www.SomanuaIs..com. All Mangals Search And Dowji63d” :::.';5;'0 g B PBF30]




TN LA IFTION T

PRrEeCrs s 2o <

.

o
Lo s S et I N e e T T T
.o R
e .- -~

_ . {ACIUSTABLE
/ — RGULER PAC ;
L& d . T BEAT FRAME] /
i : ’ .

R4 ~ SEAT HANOLE (2 PLLS)

s

_——STARLOCK COLLAR Y : HIDEM WELT CuLIP

: : S22 BHEET 2 OF ¢ FoR
CARAG LIDE INSTALLATION
- / INSTRUCTIONS .
o

- PRESI ARM
REARING SHAFT

LIS - ;
l‘ ; ' "~
2 wasneR -. - G Rk Al —&/
iz PLes) T i S
\ ,
Y

3y LOCKWASHER — : >
(2 PLLS) /

| 305 v .
SRS
——

Pl s)

/ 3 DIA. Y Z IN, BUSHING
PULLEY

Gle X WY LG,

SET SCREW

i
.l
!

St

'~

N
s ROLLER PAD
r SHAFT
‘2S0.END CAP —'{3_
(TYP, BOTH ENDS) —
34 WASHER (2 PLLE )iy
*/a LoCK WASHER ]
{2 PLLS) :
[
e 5 s —ad]
(ZPLLS)

ROLLER PAD

STARLOCK. COLLAR  —

5 IN. GRIPS .
3fa DIA, ® Z 1IN

chens sy K3
. - SR % %
%/ WASHER . Y \ L) iR . =] 34*3 BoLT
(z PLes) 7N, GRIPS \ | | o wASER . ==
k . (z PLesS) o JREIRES

- 3ge3lly BOLT . >3 sy B ~
(Z PLLS) ) [PRESS AR . \ NIEE %\
\\ .'... . ,.: ;: . .
. . . . Y St '

. ~
5 IN. GRIPS -
Z SE. END CAP (T Pues)

~ (2 PLLS

12.1.0. X 374 Lo, .
. FLANGE BEARING Y—;/\ —-——%\<
’/\-——
. e N

//—/.——

—

Yz LOW HEIGHT LOGK — ™5

NuT . \

STARLOGK COLLAR /"0\

N\ ¢
ROLLER PAD \
i BLACK PLAS‘U(‘./-'@
NASHER

(2 PLLSD

RUBSER
BUMPER

[LEG CURL EXTENSION|
SR WRTE Irl
_ N ASSE c \
Vo o3 goT  — &
[ADT. ROLLER PAD SLEEVE]——x-e

ROLLER PAD SHAFT > - (
<ee pemL e — (a

ROLLER PAD

% £ sge Reverse SIDE oF TH
2 DRAW NG FOR PARAGLIDE
STRIP INSTALLATION
INSTRUCTIONS

STARLOCK  COLLAR ' S

EX500 BASE UNIT STEP % 2 SHEET 2 OF &

o Download from Www.Somanuals.com. All Manuals Search Apd Download.. . RARTTN R i

r e memme e b emace mmen e e e BT




.
-

k) >

—

.
/
~

N

- e
/s
/ PRESS ARM ADJIUSTER

5/ LD X DY LG,
FLANGE QEAR[NC-,_‘

— 3/a LOW HT: LOCKNUT
(TyP. = PuLLS)

L\

ROLLER PAD
(TYP. 2 PLLS)

STAR LOCK COoLLAR
(TYP. 2 PLes)

K

~ \ -
. :
.
TAILNC” FOR\\ ~

| ASSEMBLY ~

3/a WwASHER
(TYP. 5 pLLs

. PLUNGER

T 3/gx4l BoLT (TYP. 5 PLCS)

™~
T 35 WASHER (TYP 5 pPLLS)

/—-———'sz3'/z. BoLT (2 PLLY)

| /7. WASHER (Z PLLS)
. ROLLER PAD SHAFT, 2.0 1N,

\
\

>

~

!
¥
i
!
|
I
I
i
!

pETAIL C -

T Sfg DlALe 1IN, BUSHING PULLEY

. 3/6 ® IB/q, soLT \hﬁ .

g x 154- soLT .
CABLE RETAINING CLIP

el

Y

-

REVISIONS

v

OEICXIPTION | CHG #O tarPC

{n

1'% 3a. END CAP

:'\_ \%

.

: 1y SPRING
/
,/ COTTER PIN
]

TIGRHT IN
AS SHOW

"
Sl CTAB WUT

+ JADJ. PRESTRETCH SLIDE] ~

CABLE RETAINING CLIP

DETAIL “D”

3 DIAL, * | IN. BUSHING PULLEY

AD). PRESTRETLH SLIDE]

-

SEE DETAIL L’ FOR SPRING
PIN ASSEMBLY (NO THUMBSCREW)

PLALE PARALLIDE STRAPY

THE CORNERYG
N

SR, THUMBSC REW
(ONLY FOR ADT, SEAT )

&~

¥ WeRWASHER

3y NUT

ROLLER PAD
SHAFT

LEL CURL,
EXTENSION

- ARMISTABLE
ROLLER PAD
SLEEVE

) 13/, SQ. END CAP DETAIL “"N"
[AOa. PresTRETCH suproRTl—=LL L8 - :
' WASHER —-‘/j}\ sy &ib ParaBody, Inc.
Yy, LE%L;\:%SHER . =y RAMSEY, MINNES‘CLTA!
L 0 T nng LRV T
\/2_ NUT . vy X 3N TRACTIONAL EXS00 BASE UNMIT —:2?‘;—[;;;,“7,
(2L ' BOLT - S3Y, STEP*2 [, 2
. ; Atﬁ:: ::;Iﬁ:"‘: K| GrAwiNG NG, PBFSO‘
DO\}vr]Ioad Trom WwW.Somanuars.com. Al Uz bt

.S g podd gy



Va  ee

SR e Ey 2 A F e R

RT3

Taer gatery sk ¥E

IR TN

LM

4 s Zewdse

oA wo | EsCartan i
-
o . ’/" "
/.' .‘\
s
/ \\
/ \
ATTACH THE PARAGLIOE || ,
g ATRIPS AS TIGHT To |, 2

THE EDGE AS PosSIALE|,

To ANCID INTERFERENCE] ) l;
WITH THE PARAGLIDE
2TRIPS IN THE BASE
LEAT JUPPORT,

( SEE DETAIL'B")

. DETAIL'R!

. -

AVOLD PLACEMENT=
OVER HOLE

STRIPS AS TIGHT TD
THE INSIDE CORNERS
AS POSSIBLE TD-AVEID
INTERFERENCE WITH

THE PARAGLIDE STRIPS
ON THE ARJUSTABLE

EX500 BASE UNIT STEP#72 CINTD  SHEET 2 0F G



. ! REVISIONS

= [

DARAGLITR TALTATION INSTROCHT

X Sefors aiiding the ADJUSTABLE SEAT FRAME into the BASE SEAT SUFFORI, you
quee first actacn tne parsglids strips o Tne ourside zur!am_? of the
ADJUSTARLZ SEAT FRAHE. and %0 the inside suriaces of the BASG SKAT SOFTOAT..

2. Thoroushly clean all inside and cutaise surfaces wmera twha paraglids strive
are ™ be artached,

3, Remove whe paper backing frem the paraglids strips and fimly amly thea
va all of the zhoun surfaces {8 Places).

.4 Contima with the rest of tha assembly. (G(REYHGESEEOFMS%HEHL )

st anm
.

AT _FRAME] )

— .

; ) .
i .
IAT_SUPPORT] ’ ’
r.. -
'
. (' °
. & . .
H T _—
: o ) ParaBody, Inc.
. ey RAMSEY, MINNESOTA
M e - _ O YERICISSON
e EXS00 EASE LNIVT  [es o n
N ASSY STEPW L ONT'D.[v7re sy
. ARGULAW BEALE \ i\ 16 -5 _‘MNMPEF‘EOI
Download from Www.Somanuals.com. All Manuals Search And Download., ™™ sueET 9 07




2

K3

o

I R 1

DEICRINTION 1 - -
GUIDE ROD BRACKET . ) E
' g IN. DIA. GUIDE ROO INSULATORS
/ (4 PLES.) .
1 / ( C
% ‘34 P
i § gﬁgg AEE DE
3/3 WASHER ComnEC
{2 PLES Y - R GUIDE
3/3 LOCK WASHER 3 EIRa
3 NUT {2 PLLSD [ noonowe N
12 PLESY .
« -yt \3/5 % | 29 ROLT SEE DETAIL"E" TO
) BUIDE ROD R (2 PLLS.Y TO CONNECLT TOP
2 PLesay . OF GUIDE RODS.
THESE ITEMS "3/u SHAFT COLLAR 3/p WASHER : :
SHOULD SUIBE (2 PLESD {2 PLLSS
DOWN FROM THE. wpne T o
TOP OF THE Guing | RUBBER"0%RING—78 WEIGHT STACK BUMPER
RODS. {2 PLCSS /EE {7 PLESA
WEIGHT PLATE - -
. (20 PLESA e Tt } :
: e ____LWEIGHT STACK SUPPORT BASE
. - » . . * v.:n‘ D )
DETAIL'E" &
[t
. - . ."
WEIGHT PLATE BUSHINGS ~ - <
: {2 PER PLATEY .,
) ] 10 LB, WEIGHT PLATE .
oot {20, PLESD
™ TBANDE RDDS st
= \ ! -
! , Loy L~
E \\)
) ! o WEIBHT SELECT PIN &
o / »
; - NOTES 1T 7
: L_;. TURN G0°, PUSH AND . -
» TURN BAZX 90" TO d
%oy, ! * . LOCK PIN I THE -
~ PLATE. :
o, _Z DESIRED PLA |
s ey, WEIGHT STACK LABELS .
s {20 PLCS D
DETAIL "F*
'y
Download from Www.Somanuals.com. All Manuals Search And Download.
[V mall e W ™ A

1ITRYVEST ST ™ W

2

[ =il B B paslb uenden ool

1ty ANTT 7 h



- SEE DETAIL™G"
FOR HEAD PLATE
ASSEMBRLY.

£
Y]
~3EE DETAIL*F*- S
: EOR WEIGHT STACK R
7 UBEL DESIGNATIONS | | f e

LT S T
1.0 e Pansaa a7,
l N “. "", .ia .. L. P . -
. R PO N P R ST
| . . e R N
- .
- N . -
.t g e . .

T.STACK BUMPERS  _

!
b
|

i

| REVISIONS

nEV | [

cnc na [arepiaatt

S

Tt
o -

. - . -,

.o

)

\3/a WASHER
X O, v Loex

.7 uax s WASHER
* . BoLT

..

. DETAIL G *

.

L weet L 2L,

7w SSELELT CENTER SHART -

“

TOLXNAMCES
W s vt

PUGMAL

ParaBody, inc.

RAMSEY, MINNESQTA

g

FRACTOMAL

Download from Www.Somanuals.com. All Manuals Search And Down|gad—

e 4 :;.,.J\-‘... 4’/13/%
EX500 BAss.uMlT %.%;;-;7_7
STEP "3 ARG,

AS5'Y,

P T QRPN



= 3/g DIA. * | IN, LLEVIS BRACKET

¢ SEE DETAIL“P"
IVEL PULLEY BRACKET ASS'Y| o e

/
q
S/

S /
Fa nuT Dl

x\@n/’?'
C g
/

/

5/a LOCKWASHER

33 1Y% Bour

/fsw
“S

-

d

3/y DIA. x | IN CLEVIS BRACKET

T DETAIL "W

-

: ~E3IB R34 BOLT

%
\ . - -
\ L.
T * X e .
—~d—— —
/. e\
/ - (o=

= Sfie, WASHER ]
. ) ,I ] / ] h}
SWIVEL: : ! .._Lﬂ\ ..
e ‘\
“esma 3/8 WASHER /’/ \((‘\\\é 7 N
Z\NN 8
me Ny =
BRKT . NZ A seg gETAL K * SHT. e
-T-sIM.WA‘iHEK N
(CD /B LOW HT. LOCKNUT . |
DENIL*E” _ . )
I ~ Z

&

’ Dow}]Ioad from Www.Somanuals.com. All Manuals Search And Download.



B

‘A B LG, GRIPS (2 PLCS)

{OVER (2 PLCS)
i

#

\:Tlc;nll

IWIVEL PULLEY BRALK'E'lj\

"2 LOLKWASHMER .

8,

! (2 PLCS) \
—k T0
- - WEIGHT
5/5 NUT . 5TAL\§/
(2 PLLSY

SEE DETAIL "W" /

SWIVEL. PULLEY MOUNT
ASSEMBLY

PRIMARY CABLE A<9EMBLY

'/? ~
e \3:\:’5 'y
| = e
|

b

<o 3/g « 1 ¥ BOLT
M (z PLLS)
. \ \\

1

VWAN BACK SUPPORT] ‘

\ 'S ]
\ .
1 . .
\ / SECONDARY CABLE ASSEMELS
4

1
\ y

LOW ROW ATTALHMENT END
SEE DETAIL, "1
o= S

TO LEL CLLP.. EXTENSION

00 SEE pE-hl. L

—_—

T, L

Ty

BLE HER:

BESIN ROUTING SELONDARY

CABLE ROUTING DIAGRAM

| e 5 ParaBody, Inc.
otCcwmL RAMSEY, MINNESOTA

- BAR, Buww! P

1] ™"t
S |EXS00 BASE UNIT g
Download from Www.Somanuals.com. All Manuals Search And Dowrllgad™ ASSY , 5TzF "4 e =N

P meare U rew | o



T ———
I T e e

oasH N | oLsCMIPTION | . -.~.
. - ]
- LOW ROW BAR
, y
- - R
. .
s (SEE DETAIL “M")
’ . ./ ! .
DETAIL"J" $ ¥
=
THIS ASSEMBLY IS TYPICAL FOR BOTH
THE LAY Pull BAR, LOW ROW BAR, .
ARKLE STRAP, AND TRICEP STRAP. RUBRBER &RIPS (2)
.~ (BOTH ENDS)
N . . - - . . )
. P . il R w. witiee 8 S . » . RPN VOI .2 ."\.J’_ . e . F
W . N i
A 1] .
A :
|
- 5/ NUT ~
N
SETALL M- 5/ LOCKWASHER \
o-Liall L “ .
CALITION: make sore - : N ;L'
' -——:_Fig?aﬁaa%ﬁgm l
. “ DONG EXERCISES St WASHER | N
s’? *
L ’\\\-’—
Wrwlﬂ"’//‘
: 5/ue WASHER :
“ \\
- SieX | BovT \\\ . -
T~
|
DETAIL"L"

"Download from Www.Somanuals.com. All Manuals Search And Download. - -

- S e L e e et e LY



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

